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¢ Q’/ /\ f Theoretical
Pos. HedwNow~ Dimension //:{\ gth Pieces Weight
[ai] [saz] F~ [sni) / e d » o8] feod | BIZ
001 29750 1054 < 7 i @8 in 162 44 973 kg
001 29751 x1 4804 169 46 916 kg
001 29752 0x15 3 "y 48%in 18 4997 kg
002 - 29735 c‘r 0 < &P 480 ir& 40 14 516 kg
002 29736 f\ {(\ 0480 in 110 39 919 kg
003 20732 C 10@ 480 in 80 27 216 kg
003 29733 C10x25* o'; ﬁ 480in .# 50 22 680 kg
004 29720 C10X30 ey L, e 21 11 430 kg
ooa 20730 cioxa &2 W 4P e Uﬂ 54 45 720 kg
004 29731 C10X30 wmy e 480 IU) s 28 15 240 kg
005 28911 - C12X20,7 L7 2M80 i / a0 33 804 kg
005 28912 C12X20,7 L k! ¢ mﬁgin Y 0 30 048 kg
005 28913 - C12X20,7 2 448Mn Ve BO 30 048 kg
005 28914  C12X20,7 w;'? q50h d 150 56 340 kg
005 28915  C12X20.7 o AR ﬁ 13 146 kg
006 20871 C 15X33.9 g5 ‘e 480% Fa) > ((s l ; ggg Eg
006 29872  C15X339 L& a0 g g
006 20873  C15X339 P o 480in ,55 19 11 687 kg
G \\
)
_ e
Heat Analysis (%) * b;,,
Heat No. C Si M s ,p
BO7 {2l crz| - G73 G74 C75 #
max 0.40 0.040 £.050
29729 008 021 115 0022 0023
29730 008 021 113 0020 0022
29731 007 « 020 113 0020 0023
29732 008 021 115  0.018 0022
20733 007 020 143 0017 0.021
29735 007 048 141 0018  0.021
29736 008 018 114 0018 0018
29750 007 019 142 _ D021 0023
29751 008 020 113 0021 0024
29752 008 020 113 0020 0.020
29871 008 021 111 0020 0021
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MEXICO
82| Quality: A36/A572 DUAL
according to: PRODUCED TO ASTM A36
AND ASTM A572 GRADE 50
Heat Analysnéj %}‘ - ,«-\,_
Heat No., C4 Bl n P s N Nb \
Bl A~ m iy m} Gal____fesl__lons] o fon]
max A wid 0.040 0.050 0.050
min ,‘1 + 0.005
29872 0. gg‘“ 0.21 1.10 0.022  0.024 0008 0015  0.006
29@@? _ 0.20 1 1 o 021 0.023 0009 0012 0.008
2091 . 0.08 . 0.022 0.008 0015  0.006
929912 <. 0.08 5& 1 14 0.024  0.007 0.014  0.006
<4 2bo13 0,08 022 0007 0014  0.006
agorn Qfo.é 019 ﬁ 0.008  0.011  0.008
/g,» 20157 4. o.oa’“g 20 0028 49@5 /;*,0008 0.012  0.007
-' 4% G 4}3@, /
¢ id o/ La, Y -~
Teniﬁ 7 £ } éﬁ
Hea Yield str’éf S strerigty’” Elongation. YsiTs
_ su {P ' g ' 2in [%)
faw7] A, leal & o A [l

o U 5 ¥ {t\ " 80000
min 50000 (? #3,88000

z ¢4
29728/1 55360 . 5110 £ 343 0.74
29728/2 55390 {? - 7‘2645, i’ & {:") o.7ﬁ
2973011 54810 7 g 75110 i " q,,338, 0 0.73 %
2973012 55680 “* 72385 * éf’ w2l & ﬁ 0.77
2973111 53940 70180 0% S} oy f 77
297312 54810 75790, A 422 A% 175
29732/1 53795 73225 7%, ¥ 358 3
2973212 54955 72790 f;m _ 422 ) 075 & ,f
2073311 52490 60800 3 o 3P /ﬁ-’?{;ﬁ.m p
29733/2 53795 72355 IRy, 425, (08,
29735/1 54230 74095 S, 330 ',
297352 52780 ° 71340 Sags ™ 074 7 ﬁ
29736/1 53940 74865 G 072" {70
29736/2 53505 72210 437 W, 074 &)
2975011 50605 72355 31.7 é‘@f ™, 070 ’
2975002 53940 71340 136 U0 . TBgs
29751/1 51040 72085 34.3 el O
29751/2 54665 72065 438 A 078
29752 51620 71775 30.4 ot ;0 12
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_ Advice No. A130125003
STLWRK el Test Report
THURINGEN accerding to ASTM AB
201 Siahtwerk Thiringen GmbH L [SWT
#s] Quality Assurance Department ] :
Kronacher Straike 6
07333 Unterwellenborn Ferre Barniedo S.A. de C.V.
Germany Col. san Cristéhal
#2] Qur Order No.: 2033525112 Av. Revolucion N°81
A7) Your Order No.:  # 6500549 55024 Ecatepec
MEXICO
22T Quality: A36/A572 DUAL
according fo: PRODUCED TO ASTM A36
AND ASTM A572 GRADE 50
Tensile test
Heat No. #eld stress Tensiie strength Elongation YsiTs
i Psh 2 in [%]
807 - cn A ci2 c13 G4
max s 50000
min 50000 & ,“ f 4J 85000 21,0
20871/4> 5 # 5{‘” 73660 42.2 0.72
29871/2% v 1 55 { é 72500 429 0.78
29%% /1 52490 R . %5 43.6 0.74
2 - 58635 65 . 42.9 0.77
29874517 51620 449 0.72
4129873/2 54520 {,* i 436 0.77
; 289.11/1 52780, ¢ 725 o 42,2 0.73
idaSt> 561000 , 72500 }Vi ;429 0.76
v | 299127 .. 51380 M’;; ,sf 438 0.73
) 2991208 A 545207 £y 7 42}9, 0.76
g ({ 20913/ ¢+ 52345 /j/ f 71050!3 XM i 0.74
x| 26913/2 ! 54665 f/“;” 72500 _ HZ.
29914l 518107 68295
2991d2 {3} A 53798, 47 719 0
29915/ « 54085 4 90
29915/2 stes /;J o~ 72219“
&7 A
i :
- slectric arc melting
- controlled rolled
- surface condition without complaint
We confirm herewith that the delivered matéri
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